
We Are
Ready To Help You

Phone  :  +1 2334 5567

Email  :  Company22@domain.com

Address  :  1234 Main Street, Texas

Instagram : @Companyhere2019

Twitter : @Companyhere2019

One

N o v e m b e r  2 0 2 3

J o i n t  N e w s l e t t e r -  N o v e m b e r  2 0 2 3

Water

B r o u g h t  

t o  y o u  b y :



Table of Contents
Message from MWUA President….………………………………………………….……………….

Message from MeWEA President…………………………………………………………

Events Calendar……………………………….……………………………………………………………………………….…

Job Openings……………….……………….…………………….……………………………………….…………………………

Upcoming Trainings……………..………………………………………………………………………….………...…..

Featured Community: Kittery Water District………………………………………..

Featured Community: Kittery Wastewater District………………………
[...]
White, and John Cummons) and to MeWEA and NEWEA for their support of this 
valuable program.  

If you are interested in participating in future operator exchanges, here is more 
information: https://www.mewea.org/operator-training  

For more photos: https://www.flickr.com/photos/131647466@N07/albums/72177720312008515  

https://www.mewea.org/operator-training
https://www.flickr.com/photos/131647466@N07/albums/72177720312008515


3 3

Maine Water Utilities Association’s Golf Tournament was held on Wednesday, 
August 2nd at the ever-popular Val Halla Country Club in Cumberland, Maine. 
Nearly 100 MWUA members and sponsors continue to take part in this annual 
outing. This has been a favorite of the attendees for the last 37 years! The 
various teams enjoyed a day of competitive yet leisurely golf with friends and 
their peers as they played their way across the greens. The participants had a 
buffet meal together after completing the scramble and other various 
contests. The buffet was followed by an award ceremony. Yet another year of 
good people claiming, “A bad day of golf sure beats a good day at work!” We 
hope to see you next year! 

Please click here for the award winners. 

2 6

What’s Going On?
Extreme Downpours Cause Severe 

Flooding Around the World

devastating floods in New York and Vermont have demonstrated the 
increasing frequency of severe weather events like downpours and flooding. 
Scientists are exploring the link between climate change and this increase in 
severe weather. 

Through looking at the relationship between rising global temperatures and 
the atmosphere’s ability to hold water vapor, scientists may be starting to 
understand. They report that as temperatures increase, the atmosphere is 
able to hold more water vapor. Additionally, as the atmosphere holds more 
water, it releases more precipitation during storms. Scientists are predicting 
about a 7% increase in the intensity of precipitation during extreme storms for 
every 1°C (1.8°F) of temperature increase. It is important to remember that other 
factors also affect the intensity of precipitation such as wind and storm 
patterns. 

In addition to rising temperatures, scientists are also looking into the types of 
precipitation occurring. Due to the rising global temperatures, scientists report 
more rainfall events and less snowfall events. This is important because as 
rainfall events become more frequent, there is more immediate stormwater 
that raises the potential for flood events. Snowfall events typically cause less of 
a problem than rainfall because the stormwater must melt creating a slower 
release of water and less potential for flooding. In 2019 there was a study of 
flood patterns across 410 watersheds that found the largest runoff peaks from 
rainfall versus snowmelt were more than 2.5 times greater. As the climate 
changes, we must be prepared for and adapt to new and potentially more 
extreme and frequent weather events.

MWUA’s Summer 2023 
Golf Tournament 

Recap 

Downpours sent massive amounts 
of water down the streets of Libya, 
Greece, Spain, Hong Kong, and 
various parts of the Unites States 
including Maine. As a result, 
thousands of lives were lost, and 
costs associated with damages 
were significant. Extreme mudslides 
and flooding in California and

3 2

https://mwua.org/mwua-summer-golf-tournament/


3 5

In the past, engineering has often been overlooked when attempting to 
address cyber risks, but recently, the awareness of their unique tools for 
operational technology and industrial environments has increased. 

The engineering field historically has managed risks to safety, the public, and 
the environment, but managing cyber risks is somewhat new. In June 2022, the 
US Department of Energy published the Cyber Informed Engineering (CIE) 
Strategy which is being expanded to include all critical infrastructure including 
the water industry. The main goal of the CIE Strategy is to develop a body of 
engineering knowledge for managing risks. The body will have two main 
components. One being to document cybersecurity practices relevant to 
protecting industrial control systems. The other being to identify process, 
automation, and network design elements that are unique to engineering and 
can be used to address cyber risks. Stay tuned for the advances in 
cybersecurity from the engineering side of things. 

A lawsuit has been filed against multiple manufacturers of polyfluorinated 
substances (PFAS) on behalf of the York Sewer District. 

The release on the lawsuit against 3M Company, E.I. DuPont de Nemours, Inc. 
and others describe PFAS as "persistent toxic chemicals that build up over time 
when released into the environment." 

"Like so many across the State of Maine, York Sewer District is concerned about 
the impact of these chemicals to our health, infrastructure, and finances. 
Therefore, we thought it critical to partner with SL Environmental on this 
unprecedented matter." 

The lawsuit was filed after sampling was done at the wastewater treatment 
plant in York. According to the release, contamination found in the wastewater 
was mostly from household residential sources. 

The release goes on to say: "Due to the widespread use of these compounds in 
commercial and consumer products, PFAS tend to concentrate in wastewater 
streams, making wastewater treatment plants potential avenues of PFAS 
contamination." 

A risk assessment for other biosolids is expected to be released by the winter of 
2024 by the Environmental Protection Agency. 

Maine Water Utilities Association proudly announces their 98th Annual 
Tradeshow & Conference. Once again, this event will be held at the Augusta 
Civic Center on January 31st and February 1st, 2024. 

Not only will there be numerous technical training sessions, but there’ll also be 
many exhibitors displaying their products who are excited to chat with you and 
answer your questions. Registration is coming soon, and we hope you’ll join us 
for valuable technical information, comradery, food, and fun. We look forward 
to seeing you there! 

3 4

Cyber Risks 

In March of 2023 the EPA mandated that States add cybersecurity to routine 
water system audits. This should be of no surprise since cyber attacks have 
doubled every year since 2019. Now the industry is looking to engineers to 
develop safeguards to mitigate the damages from cyberattacks.

2024 Annual Tradeshow 
& Conference 

Co-Sponsored by MeWEA 



3 7

The Augusta Wastewater Treatment Facility (WWTF) serves Augusta and the 
surrounding communities of Hallowell, Manchester, Monmouth, and Winthrop.  
The facility has provided primary treatment since 1962 and was upgraded to 
secondary treatment in 1983.  The design capacity is 8.0 millions gallons per day 
(mgd) annual average flow.  Effluent is discharged to the Kennebec River.  
Current average flows range between 3.0 mgd to 6.0 mgd over the past 7 
years.  Much of the sewer collection system is combined (sanitary and storm) 
so the facility receives much higher flows during precipitation events.  Peak 
influent flows rates can reach 40 mgd. Flows above 12 mgd are bypassed after 
primary treatment and then disinfected and discharged. Primary effluent flows 
are pumped to the secondary treatment facilities which were constructed 
approximately 30 feet above. 

3 6

The Augusta WWTF secondary 
treatment system is a unique 
process that uses high purity 
oxygen rather than air to 
sustain the biological activity. 
The process is called UNOX and 
it was developed by the Linde 
Division of the Union Carbide 
Company in the 1960’s and 
1970’s. The biological kinetics 
work at a much higher rate 
with pure oxygen aeration than 
with conventional air aeration

The Augusta WWTF solids handling 
facilities were substantially upgraded in 
2019.  Waste activated sludge is 
mechanically thickened with a rotary 
drum thickener (Ishigaki) and 
subsequently blended with primary 
sludge in two sludge holding tanks. The 
blended sludge is dewatered in two 
horizontal screw presses (Ishigaki) and 
trucked off site for disposal by others 
(Casella Waste Management). 

On July 14th we experienced an 
equipment failure of the WAS thickening 
system.  The thickened sludge pump 
shaft coupling broke, rendering the 
entire thickening system inoperable.  The 
pump manufacturer (Seepex) quoted a 
parts delivery time of 6 weeks! 

Like so many other critical water utilities 
in the state of Maine, we had become 
another victim of the new normal supply 
chain woes. 

with an activated sludge, which allows for higher organic loadings to be 
treated in smaller aeration tanks. The process includes gas tight covered 
aeration tanks with mechanical surface aerators.High purity oxygen is 
generated on-site using a Pressure Swing Adsorption (PSA) system and piped to 
the aeration tanks head space.  Process dissolved oxygen levels are 
maintained between 10 to 18 mg/l; the solids retention time is generally less than 
2 days; and the hydraulic residence time is approximately 2 hours or less.  This 
process was appropriate for Augusta because of historically higher industrial 
organic loadings and limited buildable area at the treatment plant site.  
Augusta is the only UNOX facility in the state of Maine. 

With our WAS thickening system 
unavailable our entire solids handling 
process was threatened.  This in turn 
would also quickly impact our 
wastewater treatment process and 
effluent quality.  Without the thickener 
system the other parts of the solids 
handling system lacked sufficient 
hydraulic capacity.  The thickener 
system reduces the WAS volume 
tenfold.  Leading up to the incident our

wasting rates were approximately 60,000 gallons/day from the secondary 
process resulting in a thickened sludge volume of about 6,000 gallons per day.

Without the thickener system online our sludge holding tank capacity would 
be depleted in less than 4 days. The dewatering system performance would 
also be severely diminished without the thickener in operation.  We were 
facing an extended period of complicated operations and significantly 
increased costs. We needed to improvise our operations to mitigate the 
problem in a way that would maintain good effluent quality at an affordable 
cost. 

(cont’d on next page)



3 93 8

We first considered trucking liquid sludge off site for processing and disposal.  
Like most wastewater facilities in Maine, we have recently experienced very 
large cost increases to sludge disposal so we have been exploring alternatives 
including off-site liquid sludge processing and disposal at the Anson-Madison 
Sanitary District, which is over 40 miles away. This alternative may be feasible 
under normal operations when the thickener is operational.  However, without 
the thickener the sludge volume would be too large for this approach.  
Upwards of 10 tanker truckloads each day would be required.   

We then decided to explore the option of co-settling waste activated sludge in 
the primary clarifiers.  However, our pump and piping systems were not 
designed for this operational scheme, but were able to repurpose an existing 
plant water piping interconnection and the tank drain pumping system to 
reroute waste activated sludge from the secondary clarifiers to the influent 
sewer piping. The physical pump and piping obstacle was overcome but 
concerns remained because it had never been tried here before. 

Historically, co-settling or co-thickening of secondary sludge with primary 
sludge was a more common process because it was simple and inexpensive.  
It often preceded liquid sludge processing and/or disposal and discharge 
permit limits were generally less stringent. However, it is much less common 
now because it can contribute to wastewater treatment process concerns 
including the following: 

• Odors caused by anaerobic decomposition 

• Poor settling and scum accumulation caused by denitrification and the 
release of nitrogen gas 

• Reduced biological phosphorus removal efficiency due to release of 
cellular bound phosphorus in the anaerobic environment. 

Because of these process concerns and the development of more efficient 
mechanical thickening technologies, very few facilities still rely on co-settling.  
However, we did not have any other choices, so we began the co-settling 
operations.  We also believed that the unique characteristics of our facility 
design and operations would likely prevent the negative process concerns 
noted above.  Odors are directly influenced by the time spent in the anaerobic 
environment. Our operations maintain sludge blanket depth in all clarifiers to 
less than 1 foot which minimizes the solids detention time.  Our process is 
extremely high rate, and our sludge age is very short, typically less than 2 days.  
This limits the growth of nitrifying bacteria and so very little influent ammonia is 
converted to nitrate, which minimizes the risk of denitrification in the primary 
clarifier.  The water quality of our receiving water (Kennebec River) is not 
impaired by phosphorus loadings, so our discharge permit does not include 
phosphorus limits. 

We were still concerned about the long period of time the thickening system 
pump would be out of commission, because we could not be totally sure that 
the co-settling process would work.  We approached a local machine 
shop/metal fabrication contractor about the broken pump part.  Within 10 days 
our local shop was able to supply custom fabricated repair parts for us to 
install and we had the pump and thickening system operational again on July 
25th.   

For the 10 days of operation, the co-settling process was successful and we 
are confident that it could be employed at any time in the future if it is 
necessary.  Going into the experiment we had a number of concerns including 
the following: 

• Odors 

• Reduced primary treatment performance 

• Reduced secondary and overall treatment efficiency 

• Reduced sludge dewatering performance  

• Increased sludge dewatering polymer dose requirements 

We have reviewed our operational data for the period of time leading up to 
the incident (July 1 to July 13) in comparison to the period of co-settling in order 
to more objectively evaluate the success of co-settling. A summary of this 
data follows. 

Based on the data during this short trial period, we can say that the co-settling 
process did not have any adverse impacts on our operations at the treatment 
plant.  There was also no discernible increase in odors within the primary 
clarifiers or the WWTF site. 

(cont’d on next page)



4 14 0

Don’t have a lot of time?  
Below is a summary of some of the main topics in this issue:

• Check out information on water and wastewater in our featured 
community Kittery! 

• For fun facts about your colleagues in the industry – check out the 
Colleague Corner

• Changes are happening to your MeWEA organization.  Learn more here.

• Interested in stormwater management for your community? Check out 
what the City of South Portland is doing around Willard Beach. 

• Our generous sponsors provide funding used to create this newsletter 
and a whole lot more. Are you interested in becoming a joint sponsor? 

Thanks for taking the time to read our newsletter.  If you have any comments 
or suggestions, feel free to let us know.  We’d love to hear from you!

In Summary…

In addition to these process performance comparisons, we also noted the 
following more general observations during the co-settling operations. 

• Our normal waste sludge pumping system includes a flow meter so we 
are able to precisely control the volume pumped each day.  The 
improvised tank drain pumping system lacked flow measurement and it is 
a centrifugal type pump, so we lacked direct control of the daily volume.  
Initially, we relied more heavily on MLSS sampling and on-line solids mass 
meter data to control the pumping operation until we became more 